
Municipal Services Review and 

Sphere of Influence Update 

for 
 

THE CITY OF ANDERSON 

 
Adopted December 5, 2024 

 

 

Shasta LAFCO 

P.O. Box 8693  

South Lake Tahoe, CA 96158 

www.shastalafco.org 



City of Anderson  MSR/SOI Update 

Shasta LAFCO i Adopted December 2024 

 

SHASTA LOCAL AGENCY FORMATION COMMISSION 

Commissioners 

Tim Garman, County Member - District 2 Supervisor 

Patrick Jones, County Member - District 4 Supervisor 

Tenessa Audette, City Member - City of Redding 

Janice Powell, City Member – City of Shasta Lake 

Ronnean Lund, Special District Member – Anderson Cottonwood Irrigation District 

Fred Ryness, Special District Member – Burney Water District 

[...]
https://cms3.revize.com/revize/andersoncanew/departments/kristen_development_services_and_building_departments/
docs/General_Plan_2007.pdf  

Figure 6: City of Anderson Street Classifications - 2007 General Plan 

https://cms3.revize.com/revize/andersoncanew/departments/kristen_development_services_and_building_departments/docs/General_Plan_2007.pdf
https://cms3.revize.com/revize/andersoncanew/departments/kristen_development_services_and_building_departments/docs/General_Plan_2007.pdf


City of Anderson  MSR/SOI Update 

Shasta LAFCO 35 Adopted – December 2024 

Local Road Safety Plan  
A Local Road Safety Plan (LRSP) was developed in January 2022 to analyze the City’s roadway system. 
This LRSP was funded by a grant from Caltrans and fulfills a requirement for Cycle 11 of the Highway 
Safety Improvement Program (HSIP). The LRSP aims to identify and plan future safety improvements 
to the City’s roadways. To develop the LRSP, a Stakeholder Working Member Group was formed and 
included representatives from the City, Caltrans, Anderson Police Department, Anderson Fire 
Protection District, County Public Works Department and Health and Human Services Agency, Shasta 
Regional Transportation Agency, Anderson Union High School and Cascade Union Elementary School 
District, and Shasta Living Streets.  

The top three goals of the LRSP were to 1) Improve safety around schools with a connected multimodal 
system, enhanced crossings, and education and enforcement, 2) Strive toward zero fatal and severe 
injury collisions citywide, and 3) Reduce speeding collisions through engineering, enforcement, 
education, and emerging technologies strategies. Collisions from 2015-2019 were analyzed: there 
was one fatal and 13 severe injury collisions under the City’s jurisdiction and three fatal and nine severe 
injury collisions under Caltrans jurisdiction. Of the four fatal collisions, three were due to unsafe speed. 
Between 2015 and 2020, there were a total of 339 collisions in the City.  

Some proposed strategies to increase safety include improving the connection between the west and 
east sides of the City which are divided by SR 273, adding intersection lighting, upgrading pedestrian 
crossings with enhanced safety features, improving signal hardware and timing, and replacing or 
adding larger stop signs. As funding and circumstances allow, the City is working towards 
implementing the recommended safety strategies.  

In 2020, the Shasta Regional Transportation Agency (SRTA) was awarded a Caltrans grant to construct 
a multimodal corridor on northern State Route 273 (SR 273) in Redding and another Caltrans grant to 
work on the southern section of SR 273. SRTA is planning on utilizing this funding to create a 
comprehensive multimodal corridor plan for SR 273 which is expected to include safety improvements 
that would benefit the City of Anderson. The plan would improve the connection between the west 
and east sides of the City. At present, SRTA is working towards completing feasibility studies and 
identifying potential projects to address corridor deficiencies. A draft version of the Envision 273 
Comprehensive Multimodal Corridor Plan is expected to be presented at the SRTA Board meeting in 
December 20249.  

Wastewater Division 
The City operates and maintains its own wastewater treatment plant (WWTP) located off of Rupert 
Road to provide wastewater services. The WWTP was built in 1974 and was originally designed as a 
Class III Secondary Facility with a 1.0 million gallon per day (MGD) dry weather flow and 3.0 MGD wet 
weather flow10. Improvements were made to the plant in 1985 and 1989, bringing the WWTP’s current 
design to 2.0 MGD dry weather flow and 6.0 MGD wet weather flow. With these capacity 
improvements and through the addition of pressure filters, today the WWTP is classified as a Class IV 
Advanced Secondary Treatment Plant. The City owns all portions of the WWTP with the exception of 

 
9 Tiedgen, Sean. Receive an Update on the Envision 273 Comprehensive Multimodal Corridor Plan. (February 
29, 2024). https://www.srta.ca.gov/DocumentCenter/View/9296/13_Envision_273  
10 City of Anderson, Wastewater Division. Wastewater Plant Process and Tour. (Revised April 23, 2024). 
https://cms3.revize.com/revize/andersoncanew/Wastewater%20Plant%20Process%20Tour%20with%20pics%2
0Revised%204-23-24.pdf  

https://www.srta.ca.gov/DocumentCenter/View/9296/13_Envision_273
https://cms3.revize.com/revize/andersoncanew/Wastewater%20Plant%20Process%20Tour%20with%20pics%20Revised%204-23-24.pdf
https://cms3.revize.com/revize/andersoncanew/Wastewater%20Plant%20Process%20Tour%20with%20pics%20Revised%204-23-24.pdf


City of Anderson  MSR/SOI Update 

Shasta LAFCO 36 Adopted – December 2024 

the sewer laterals from the mainline to individual properties, which are the responsibility of the 
respective property owner. 

The WWTP serves the population of the City in addition to other connections for a total of 
approximately 11,380 customers. The WWTP averages approximately 1.618 MGD of sewage (Table 
16) which is lower than the WWTP’s treatment capacity of 2.0 MGD dry weather flows and 6.0 MGD 
wet weather flows, indicating the City has sufficient capacity to serve its current and future 
populations11. The City has emergency storage capacity of 5.3 million gallons (MG) from October 
through April, and 3.0 MG from May through September14. Partially untreated wastewater can be 
stored here until the WWTP regains its ability to continue treating the influent.  

Table 16: City of Anderson WWTP Demand in 2023 

Time Period Avg Minimum Flow 
(in MG) 

Avg Maximum Flow 
(in MG) 

Avg Mean Flow (in 
MGD) 

January 2023 1.5 2.2 1.80 
February 2023 0.9 1.6 1.31 
March 2023 2.1 3.0 2.54 
April 2023 1.2 1.8 1.52 
May 2023 1.6 2.3 1.98 
June 2023 1.4 2.0 1.71 
July 2023 1.3 1.8 1.57 
August 2023 1.3 1.9 1.59 
September 2023 1.3 2.0 1.66 
October 2023 1.1 1.8 1.51 
November 2023 0.7 1.4 1.10 
December 2023 0.8 1.4 1.12 

2023 Average 1.27 MG 1.93 MG 1.618 MGD 
 
The wastewater collection system consists of 50 miles of sewer mains and five lift stations that transport 
raw sewage to the WWTP12. The collection system is periodically monitored and flushed to ensure 
proper function. Most of the sewage flows via gravity to the collection sewers due to the City’s 
topography sloping from west to east. For the few low areas, the five lift stations convey sewage into 
the collection system. Details on these lift stations, including Household Equivalents (HEs) served and 
pumping capacity in gallons per minute (GPM) are shown below (Table 17).  

 

 
11 The City’s 2020 population of 11,323 generates an average of 1.618 MGD of sewage, or approximately 142.89 
gallons per day. If the City’s population is projected to increase by the County’s growth rate of 0.19 percent per 
year, the City’s generated sewage would reach over 2.0 MGD in 2032. However, this is assuming population 
growth follows the 0.19 growth rate exactly each year, that no efficiency upgrades to the WWTP or City 
buildings/residences are made, and that the City’s discharge requirement of no more than 2.0 MGD remains 
the same. In actuality, the City is not likely to exceed its WWTP capacity within the next 15 years and thus 
accommodating future population growth is not a major concern at this time. 

12 PACE Engineering. City of Anderson Sewer System Management Plan. (July 2009).  



City of Anderson  MSR/SOI Update 

Shasta LAFCO 37 Adopted – December 2024 

Table 17: Wastewater Treatment Plant Lift Stations 

Lift Station Name HEs Served Pumping Capacity  Notes 
Knight Lift Station 200 HEs 200 GPM Designed to accommodate larger 

pumps for anticipated future 
development 

Silvergate Lift Station 200 HEs 200 GPM Private station, anticipated to be 
decommissioned in 2026 once a future 
interceptor sewer is constructed 

Timber Lane Lift Station 125 HEs 150 GPM Has a generator to power the lift station 
in case of outage 

Stingy Lane Lift Station 160 HEs 800 GPM Constructed in 2000 as part of the 
Riverside Sewer and Storm Drain Project 

Manter Lift Station --- --- Replaced by a gravity line that was 
installed in 2009 

South Barney Lift 
Station 

0 HEs 200 GPM Constructed in 2021 to connect South 
Barney Road to Factory Outlets Drive 

 
Wastewater is treated through an advanced secondary process which includes: initial screening of 
incoming influent via a bar screen, back up commutator, and manual bar rake; dissolved oxygen 
treatment through two aeration basins; treatment through two secondary clarifiers where settled 
solids are pumped either into the digester or back to the headworks; equalization of flow in the ballast 
pond, an equalization basin; pressure filtration to remove leftover fine suspended matter; and chlorine 
and sodium bisulfite disinfection. Treated wastewater at the end of the process is discharged to the 
Sacramento River. The settled solids, waste-activated sludge (WAS), pumped to the digester from the 
clarifier is aerobically digested for about 40 days before being discharged to the sludge storage 
ponds. At the sludge storage ponds, water is removed from the WAS, leaving only bio-solids. The bio-
solids are pumped to the WWTP’s drying beds to dry before disposal at the Anderson Landfill. The 
WWTP averages 115 dry metric tons of biosolids each year14.  

From 2001 to 2014, the City discharged approximately 2,550 dry tons of biosolids onto 290 acres of 
the Redding Municipal Airport per Waste Discharge Requirements (WDRs) Order 5-01-22613. These 
biosolids were applied to soil within seven days of disposal and incorporated into the soil within seven 
days of application. WDRs Order 5-01-226 was rescinded in 2022 since the City had not discharged 
here since 2014 and had no plans to continue using this disposal method.  

To comply with Section 13268 of the California Water Code, the City created and periodically updates 
a Sewer System Management Plan (SSMP) which includes goals that address capacity for peak flows; 
prevention, reduction, and mitigation of sanitary sewer overflows (SSOs); and proper management of 
the City’s wastewater collection system. Both the State Water Resources Control Board (SWRCB) and 
Central Valley Regional Water Quality Control Board (RWQCB) mandate that a SSMP be developed 
and SSO reporting be conducted through an electronic reporting system, the California Integrated 
Water Quality System project (CIWQS). 

 
13 California Regional Water Quality Control Board. Order R5-2022-0050. (2022). 
https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/rescissions/r5-2022-
0050_rec.pdf  

https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/rescissions/r5-2022-0050_rec.pdf
https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/rescissions/r5-2022-0050_rec.pdf


City of Anderson  MSR/SOI Update 

Shasta LAFCO 38 Adopted – December 2024 

The City currently operates under California RWQCB Waste Discharge Requirements Order R5-2019-
0068, NPDES No. CA0077704 which is set to expire in November 202414. From January 2023 to July 
2024, the City has received nine15 other effluent violations (OEV) all of which pertained to the City 
having a higher total coliform 7-day median limit than what is allowed per its water discharge 
requirements. With each violation, the City has been making adjustments to its treatment system and 
implementing additional monitoring and sampling to identify and remedy what is causing the 
elevated total coliform samples.  

Water Systems  
Overview  
In 1946, Anderson Water Company began operating its first water system. Twenty years later in 1966, 
the City purchased and began operating the water systems of Anderson Heights Water Company and 
Anderson Water Company whose systems would later be integrated. In 1999, the City annexed the 
Ox Yoke Industrial Water System from Shasta County. Over the years, the City has added various 
reservoirs and wells, detailed below.  

The City of Anderson also manages the Wooded Acres Water System. In 1968, the City purchased the 
Anderson Oaks Water System which consisted of the Tucker Oaks Well, a 5,000-gallon 
hydropneumatics tank, 3,000 feet of 6-inch water main, 45 services and a 4-inch emergency 
connection to the Tucker Oaks Golf Course.  

In 1976, the City of Anderson purchased Rhyne Well from William Rhyne as part of the 5th addition of 
the Wooded Acres Subdivision. The purchase included the Rhyne Well, a 5,000-gallon 
hydropneumatics tank, 3,900 feet of 8-inch water main and 900 feet of 4-inch water main. The Rhyne 
infrastructure was connected to the Wooded Acres South Subdivision.  

Demand  
The City Public Works Department provides domestic water for all City residents in addition to 
residents of Wooded Acres, a community outside of City limits to the north. In 2020, the per capita 
water demand was 223 gallons per capita per day (GPCD). From Fiscal Year (FY) 2019-2020 through 
FY 2023-24, the City delivered an average of 682.71 million gallons (MG) per year to approximately 
3,65016 active accounts (Table 18). The City primarily provides water to residential accounts which 
make up approximately 82 percent of all water accounts and on average, 79 percent of total water use 
in the City17. Typically, the City consumes the most water in the summer across all categories.  

 

 

 
14 California Regional Water Quality Control Board. Waste Discharge Requirements for the City of Anderson 
Water Pollution Control Plant, Shasta County. (2019).  
15 California State Water Resources Control Board. Facility At-A-Glance Report, Anderson WPCP. 
https://ciwqs.waterboards.ca.gov/ciwqs/readOnly/CiwqsReportServlet?reportID=6190177&sortSec=2&sortCo
l=3  
16 Pace Engineering. 2020 Urban Water Management Plan. (August, 2022). 
https://cms3.revize.com/revize/andersoncanew/docs/2022%2008-08%202020_UWMP_DRAFT(REV1.1).pdf  
17 Residential water usage averages 537.75 MG (438.43 MG + 99.32 MG in Table 18). Dividing 537.75 by the 
total average of 682.71 reveals 78.76 percent of average water usage from residential accounts. 

https://ciwqs.waterboards.ca.gov/ciwqs/readOnly/CiwqsReportServlet?reportID=6190177&sortSec=2&sortCol=3
https://ciwqs.waterboards.ca.gov/ciwqs/readOnly/CiwqsReportServlet?reportID=6190177&sortSec=2&sortCol=3
https://cms3.revize.com/revize/andersoncanew/docs/2022%2008-08%202020_UWMP_DRAFT(REV1.1).pdf


City of Anderson  MSR/SOI Update 

Shasta LAFCO 39 Adopted – December 2024 

Table 18: City of Anderson Water Consumption in Millions of Gallons 

 FY19-20 FY20-21 FY21-22 FY22-23 FY23-24 Average 
Single Family Residential 438.41 478.73 465.89 394.70 414.44 438.43 
Multifamily Residential 95.20 91.83 104.02 99.54 105.99 99.32 
Commercial 120.02 128.26 130.84 109.34 113.48 120.39 
Industrial 5.09 5.89 6.44 9.15 9.04 7.12 
Public Authority 32.53 30.65 32.32 27.69 26.96 30.03 
Irrigation/Parks 7.30 7.38 7.64 6.12 5.68 6.82 

Total18 698.55 742.73 747.15 646.54 578.59 682.71 
 
Rates  
The City has only raised water rates nine times in the past 20 years. In April 2024, the City Council 
approved a rate increase by Resolution 24-11. The rate increase was determined by a water rate study 
completed in 2023, recommending that water rates be increased over five years: by 24 percent in FY 
2023-2024, another 24 percent in FY 2024-2025, and by 6 percent for fiscal years 2025-26, 2026-27, 
and 2027-2819 (Table 19). Previous rate increases have only compensated for the inflation of operating 
costs for water service provision, whereas this rate increase also covers significant infrastructure 
improvements to the water system. Over the next 15 years, the City projects over $15 million will be 
needed to cover capital improvement projects for the current water system. The first 24 percent rate 
increase went into effect May 1, 2024, and subsequent increases will occur on January 1st.  

Table 19: City of Anderson Water Rate Increase FY2023-2024 through FY2027-2028 